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XMIN;O11G‘IDB4?
CUSTOMER NAME: HEBEI LUJU PLASTIC PRODUCTS CO.,LTD
ADDRESS: CHENGDONG ECONOMIC DEVELOPMENT ZONE, XIONGXIAN

COUNTY, BAODING CITY, HEBEI PROVINCE

Sample Name : MULTILAYERED FLOORING

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however,
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample
information provided by client.

Date of Receipt : Nov 06, 2020
Testing Start Date : Nov 06, 2020
Testing End Date : Nov 22, 2020
Test result(s) . For further details, please refer to the following page(s)

(Unless otherwise stated the results shown in this test report refer only to
the sample(s) tested)

Signed for

SGS-CSTC Standards Technical
Services Co. , Ltd Xiamen Branch
Testing Center

LA

Bryan Hong
Authorized signatory
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Summary of Results:
No. Test Item Test Method Result
Ave.: 2.00mm
1 Overall Thickness EN 1SO 24346:2012 Max.: 2.02mm
Min.: 1.97mm

Original Sample Photo:
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Test Item: Overall Thickness
Sample Description: See photo
Test Method: EN ISO 24346:2012
Test Condition:
Condition the test pieces at a temperature of (23+2) ‘C and relative humidity (5045) % for a minimum
of 24 h.
Test result:
Ave.: 2.00mm
Max.: 2.02mm
Min.: 1.97mm
Note: All test specimens were cut from the sample.

*kkkkkkk End Of report********
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